Routing - Engine MX, 2010

P95-1853

01

A PACCARCOMPANY
© 2009 PACCAR Inc — All Rights Reserved - The information contained in this drawing is proprietary to PACCAR. Reproduction, in whole or in part, by any means is strictly prohibited without prior written authorization from PACCAR Inc.
16 ‘ 15 ‘ 14 ‘ 13 ‘ 12 ‘ 11 ‘ 10 9 ﬂ7 7 ‘ 6 ‘ 5 ‘ 4 3 2 ‘ 1
L L
GENERAL NOTES:
TO ETHER START SOLENOID
1) USE ON T800, T600, C500 OR W900 WITH 2010 MX ENGINE,
NAMUX 3 ARCHITECTURE, ETC 3 TO REMOTE PTO/ THROTTLE
I— TO APPLICATION SIGNAL I—
2) PORTIONS OF THE ROUTING NOT SPECIFICALLY DEFINED STRAP TO MAIN BUNDLE N\~
ARE TO BE ROUTED PER R26-198-98
3) SOME COMPONENTS NOT SHOWN FOR CLARITY. TO DASH HARNESS
K - TO APPLICATION POWER K
/ ° STRAP TO MAIN BUNDLE
| k3 N TO VENT FOR FUEL
SHUTOFF VALVE
I SEE VIEW DD, I
EET 2
FORWARD
J J
& g
| | 1
SEE VIEW EE, :
SHEET ;
§ TO AC COMPRESSOR CLUTCH
H H
TO ENG ECU (OEM) "J2"
TO A/C PRESSURE SWITCH
(ECU FAN CTL)
TO ENGINE GROUND
G G

F
TO ENGINE FAN
— BREAKOUT
E
D
Q,
| TO STARTER RELAY (COIL)
Q. SEE VIEW C-C,
SHEET 2
C ;
: / N
N
SEE VIEW A-A,
SHEET 1
B
A

VIEW A-A
(VIEW ROTATED AND COMPONENTS HIDDEN
FOR CLARITY)

TO ENGINE GROUND

16

15 14 13 12 11 10 9 4

E
E

6 | 17 [K231-363-HTMP STRAP - HIGH TEMP TIE

12 | 16 |T255ROMIR STRAP - HEAVY DUTY TIE

5 15 |DCT11 STRAP - DUAL CLAMP TIE ]

3 | 14 |K169-163-6CA NUT - HEX, LKNG, STL, M6

2 | 13 |K363-95CA WASHER

1 | 12 |K363-338-2:312 WASHER - FLAT, STL, M8 D

8 | 11 (K363-338-2-250 WASHER - FLAT, STL, M6

1 | 10 |K041-803-20CA BOLT - HEX HD, STL, M8

1 | 9 |koa1-802-30cA BOLT - HEX HD, STL, M6 [

2 | 8 |K041-802-25CA BOLT - HEX HD, STL, M6

2 | 7 |K041-80220CA BOLT - HEX HD, STL, M6

1| 6 |wez-1001 HEAVY DUTY TIE MOUNT ¢

5 | 5 |HDM250HIR HEAVY DUTY TIE MOUNT

1 | 4 |156:00070 CABLE TIE WITH FT98 MOUNT

1| 3 k299420 BRACKET - STANDOFF

1| 2 |Koz8-2488-6 BRACKET - STANDOFF

1| 1 |Ko28-2488-10 BRACKET - STANDOFF B

A

S
A0




Routing - Engine MX, 2010 P95-1853 - 02

© 2009 PACCAR Inc — All Rights Reserved - The information contained in this drawing is proprietary to PACCAR. Reproduction, in whole or in part, by any means is strictly prohibited without prior written authorization from PACCAR Inc.

16 ‘ 15 ‘ 14 ‘ 13 ‘ 12 ‘ 11 ‘ 10 9 ﬂ7 8 7 ‘ 6 ‘ 5 ‘ 4 3 2 ‘ 1
L USAGE NOTE: L
USE ON T800, T600, C500 OR W00 WITH 2010 MX ENGINE,
NAMUX 3 ARCHITECTURE, ETC 3
TO FUEL PRESS, FUEL
SHUTOFF VALVE -
a H . N TO J1939 V-CAN
K - K
TO 1939 V-CAN
FOR)
WARD TO SUPPLY FOR FUEL
~SORwARD SHUTOFF VALVE
J J
I |
of
£
ET
— & —
o
2
H H
G G
B DETAIL B TO UPSTREAM X ' WiTH UREA COOLANT Hose <]
(VIEW ROTATEEOARNgLis‘V\::f)JNENTS HIDDEN VIEW C-C
(VIEW ROTATED AND COMPONENTS HIDDEN VIEW D-D
FOR CLARITY) (VIEW ROTATED AND COMPONENTS
F HIDDEN FOR CLARITY ) F
E E
D D
C C
TO ENGINE FAN SOLENOID
TO CHASSIS HARNESS
TO ENGINE FAN SOLENOID TO CHASSIS HARNESS
TO RAX RATIO HI/LOW SWITCH
B B
TO RAX RATIO HI/LOW SWITCH
VIEW E-E
WIO SLEEPER OPTION VIEW E-E
(VIEW ROTATED AND COMPONENTS HIDDEN WITH SLEEPER OPTION
FOR CLARITY) SCALE 1:2
(VIEW ROTATED AND COMPONENTS HIDDEN
FOR CLARITY
A ) A
ows
sz
A0
16 15 14 13 12 11 10 9 4 8 7 6 5 4 3 2 1




Routing - Engine MX, 2010 P95-1853 -

© 2009 PACCAR Inc — All Rights Reserved - The information contained in this drawing is proprietary to PACCAR. Reproduction, in whole or in part, by any means is strictly prohibited without prior written authorization from PACCAR Inc.

03

16 ‘ 15 ‘ 14 ‘ 13 ‘ 12 ‘ 11 ‘ 10 9 ﬂ7 8 7 ‘ 6 ‘ 5 ‘ 4 3 2

L USAGE NOTE:

USE ON T800, T600, C500 OR W900 WITH 2010 MX ENGINE,
NAMUX 3 ARCHITECTURE, ETC 3.

SEE VIEW F-F,
SHEET 3

2X 22X 2X 2%
MOUNT ON COMPRESSOR
DISCHARGE LINE BRACKET

ASSEMBLE 2 QTY OF ITEM 17
BETWEEN BELL HOUSING
AND ITEM 1

SEE VIEW G-G,
HEET 3

VIEW G-G

(SOME COMPONENTS NOT
SHOWN FOR CLARITY)

LH VIEW
(FRAME RAIL SHOWN TRANSPARENT
AND COMPONENTS HIDDEN
FOR CLARITY)

USE TO TIE HARNESS
WITH POWER STEERING HOSE

D
c VIEW F-F
WITH SLEEPER OPTION
SCALE 12

B

VIEW F-F
A W/O SLEEPER OPTION

SCALE 12

USE TO TIE HARNESS
WITH XMSN COOLANT
HOSE

owe
sizE

16 15 14 13 12 11 10 9 4 8 7 6 5 4 3 2

A0




04

[ENEINE] Routing - Engine MX, 2010 P95-1853 -
A PACCARCOMPANY
© 2009 PACCAR Inc — All Rights Reserved - The information contained in this drawing is proprietary to PACCAR. Reproduction, in whole or in part, by any means is strictly prohibited without prior written authorization from PACCAR Inc.
16 ‘ 15 ‘ 14 ‘ 13 ‘ 12 ‘ 11 ‘ 10 ‘ 9 ﬂ7 8 ‘ 7 ‘ 6 ‘ 5 ‘ 4 3 2 ‘ 1
L L
USAGE NOTE:
USE ON T800, T600, C500 OR W900 WITH 2010 MX ENGINE,
K NAMUX 3 ARCHITECTURE, ETC 3 K
TO ALTERNATOR POS
TO ALTERNATOR GROUND
J J
SEE DETAIL H,
SHEET 4
| 1
H H
G G
TO FRAME GROUND
TO STARTER SOLENOID
TO ENGINE GROUND
4% TO STARTER GROUND Qf
F TO ALTERNATOR POS F
TO ALTERNATOR POS
TO ALTERNATOR GROUND p )
. > TO ALTERNATOR GROUND
TO ALTERNATOR GROUND
E TO ALTERNATOR POS E
FORWAR F
~—y_R ORWAR,
D ~ D
‘FMRD
C C
B B
DETAIL H DETAIL H DETAIL H
FOR 270A FOR BOSCH 160A FOR LN_160A
SCALE 2:5 SCALE 255 SCALE 2:5
A (VIEW ORIENTED AND COMPONENTS HIDDEN (VIEW ORIENTED AND COMPONENTS HIDDEN (VIEW ORIENTED AND COMPONENTS HIDDEN A
FOR CLARITY) FOR CLARITY) FOR CLARITY) owe
A0
16 15 14 13 12 11 10 9 4 8 7 6 5 4 3 2 1




